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Appendix for Test Report

FCC ID: 2ATWZ-S0
Product Name: Real-Time Multisensor
Model No: SO
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Conducted output power (EIRP)

Band Bandwidth UL RB RB Modulation | Power | Gain EIRP EIRP EIRP Verdict
(MHz) Channel | Size | Position (dBm) (dBi) | (dBm) (mW) Limit
(mW)
Band38 5 37775 1 #0 QPSK 23.2 0.2 23.4 218.78 2000 PASS
Band38 5 37775 1 #Mid QPSK 23.14 0.2 23.34 215.77 2000 PASS
Band38 5 37775 1 #Max QPSK 23.37 0.2 23.57 227.51 2000 PASS
Band38 5 37775 12 #0 QPSK 2212 0.2 22.32 170.61 2000 PASS
Band38 5 37775 12 #Mid QPSK 22.14 0.2 22.34 171.4 2000 PASS
Band38 5 37775 12 #Max QPSK 22.23 0.2 22.43 174.98 2000 PASS
Band38 5 37775 25 #0 QPSK 2212 0.2 22.32 170.61 2000 PASS
Band38 5 37775 1 #0 16QAM 22.54 0.2 22.74 187.93 2000 PASS
Band38 5 37775 1 #Mid 16QAM 22.59 0.2 22.79 190.11 2000 PASS
Band38 5 37775 1 #Max 16QAM 22.69 0.2 22.89 194.54 2000 PASS
Band38 5 37775 12 #0 16QAM 21.08 0.2 21.28 134.28 2000 PASS
Band38 5 37775 12 #Mid 16QAM 21.09 0.2 21.29 134.59 2000 PASS
Band38 5 37775 12 #Max 16QAM 21.19 0.2 21.39 137.72 2000 PASS
Band38 5 37775 25 #0 16QAM 21.21 0.2 21.41 138.36 2000 PASS
Band38 5 38000 1 #0 QPSK 23.38 0.2 23.58 228.03 2000 PASS
Band38 5 38000 1 #Mid QPSK 22.14 0.2 22.34 171.4 2000 PASS
Band38 5 38000 1 #Max QPSK 23.44 0.2 23.64 231.21 2000 PASS
Band38 5 38000 12 #0 QPSK 22.46 0.2 22.66 184.5 2000 PASS
Band38 5 38000 12 #Mid QPSK 22.33 0.2 22.53 179.06 2000 PASS
Band38 5 38000 12 #Max QPSK 22.37 0.2 22.57 180.72 2000 PASS
Band38 5 38000 25 #0 QPSK 22.52 0.2 22.72 187.07 2000 PASS
Band38 5 38000 1 #0 16QAM 22.62 0.2 22.82 191.43 2000 PASS
Band38 5 38000 1 #Mid 16QAM 21.51 0.2 21.71 148.25 2000 PASS
Band38 5 38000 1 #Max 16QAM 22.63 0.2 22.83 191.87 2000 PASS
Band38 5 38000 12 #0 16QAM 21.44 0.2 21.64 145.88 2000 PASS
Band38 5 38000 12 #Mid 16QAM 21.39 0.2 21.59 144.21 2000 PASS
Band38 5 38000 12 #Max 16QAM 21.42 0.2 21.62 145.21 2000 PASS
Band38 5 38000 25 #0 16QAM 21.5 0.2 21.7 147.91 2000 PASS
Band38 5 38225 1 #0 QPSK 23.49 0.2 23.69 233.88 2000 PASS
Band38 5 38225 1 #Mid QPSK 23.39 0.2 23.59 228.56 2000 PASS
Band38 5 38225 1 #Max QPSK 23.5 0.2 23.7 234.42 2000 PASS
Band38 5 38225 12 #0 QPSK 22.48 0.2 22.68 185.35 2000 PASS
Band38 5 38225 12 #Mid QPSK 22.44 0.2 22.64 183.65 2000 PASS
Band38 5 38225 12 #Max QPSK 22.46 0.2 22.66 184.5 2000 PASS
Band38 5 38225 25 #0 QPSK 22.48 0.2 22.68 185.35 2000 PASS
Band38 5 38225 1 #0 16QAM 23.02 0.2 23.22 209.89 2000 PASS
Band38 5 38225 1 #Mid 16QAM 22.91 0.2 23.11 204.64 2000 PASS
Band38 5 38225 1 #Max 16QAM 23.02 0.2 23.22 209.89 2000 PASS
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Band38 5 38225 12 #0 16QAM 21.53 0.2 21.73 148.94 2000 PASS
Band38 5 38225 12 #Mid 16QAM 21.47 0.2 21.67 146.89 2000 PASS
Band38 5 38225 12 #Max 16QAM 21.51 0.2 21.71 148.25 2000 PASS
Band38 5 38225 25 #0 16QAM 21.53 0.2 21.73 148.94 2000 PASS
Band38 10 37800 1 #0 QPSK 23.12 0.2 23.32 214.78 2000 PASS
Band38 10 37800 1 #Mid QPSK 23.17 0.2 23.37 217.27 2000 PASS
Band38 10 37800 1 #Max QPSK 234 0.2 23.6 229.09 2000 PASS
Band38 10 37800 25 #0 QPSK 221 0.2 223 169.82 2000 PASS
Band38 10 37800 25 #Mid QPSK 22.16 0.2 22.36 172.19 2000 PASS
Band38 10 37800 25 #Max QPSK 22.29 0.2 22.49 177.42 2000 PASS
Band38 10 37800 50 #0 QPSK 22.21 0.2 22.41 174.18 2000 PASS
Band38 10 37800 1 #0 16QAM 22.52 0.2 22.72 187.07 2000 PASS
Band38 10 37800 1 #Mid 16QAM 22.59 0.2 22.79 190.11 2000 PASS
Band38 10 37800 1 #Max 16QAM 22.83 0.2 23.03 200.91 2000 PASS
Band38 10 37800 25 #0 16QAM 21.19 0.2 21.39 137.72 2000 PASS
Band38 10 37800 25 #Mid 16QAM 21.25 0.2 21.45 139.64 2000 PASS
Band38 10 37800 25 #Max 16QAM 21.38 0.2 21.58 143.88 2000 PASS
Band38 10 38000 1 #0 QPSK 23.36 0.2 23.56 226.99 2000 PASS
Band38 10 38000 1 #Mid QPSK 23.24 0.2 23.44 220.8 2000 PASS
Band38 10 38000 1 #Max QPSK 23.41 0.2 23.61 229.61 2000 PASS
Band38 10 38000 25 #0 QPSK 22.44 0.2 22.64 183.65 2000 PASS
Band38 10 38000 25 #Mid QPSK 22.41 0.2 22.61 182.39 2000 PASS
Band38 10 38000 25 #Max QPSK 22.49 0.2 22.69 185.78 2000 PASS
Band38 10 38000 50 #0 QPSK 22.48 0.2 22.68 185.35 2000 PASS
Band38 10 38000 1 #0 16QAM 22.34 0.2 22.54 179.47 2000 PASS
Band38 10 38000 1 #Mid 16QAM 22.23 0.2 22.43 174.98 2000 PASS
Band38 10 38000 1 #Max 16QAM 22.4 0.2 22.6 181.97 2000 PASS
Band38 10 38000 25 #0 16QAM 21.52 0.2 21.72 148.59 2000 PASS
Band38 10 38000 25 #Mid 16QAM 21.48 0.2 21.68 147.23 2000 PASS
Band38 10 38000 25 #Max 16QAM 21.58 0.2 21.78 150.66 2000 PASS
Band38 10 38200 1 #0 QPSK 23.48 0.2 23.68 233.35 2000 PASS
Band38 10 38200 1 #Mid QPSK 23.38 0.2 23.58 228.03 2000 PASS
Band38 10 38200 1 #Max QPSK 23.5 0.2 23.7 234.42 2000 PASS
Band38 10 38200 25 #0 QPSK 22.52 0.2 22.72 187.07 2000 PASS
Band38 10 38200 25 #Mid QPSK 22.47 0.2 22.67 184.93 2000 PASS
Band38 10 38200 25 #Max QPSK 22.54 0.2 22.74 187.93 2000 PASS
Band38 10 38200 50 #0 QPSK 22.53 0.2 22.73 187.5 2000 PASS
Band38 10 38200 1 #0 16QAM 22.65 0.2 22.85 192.75 2000 PASS
Band38 10 38200 1 #Mid 16QAM 22.55 0.2 22.75 188.36 2000 PASS
Band38 10 38200 1 #Max 16QAM 22.67 0.2 22.87 193.64 2000 PASS
Band38 10 38200 25 #0 16QAM 21.53 0.2 21.73 148.94 2000 PASS
Band38 10 38200 25 #Mid 16QAM 21.48 0.2 21.68 147.23 2000 PASS
Band38 10 38200 25 #Max 16QAM 21.55 0.2 21.75 149.62 2000 PASS
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Band38 15 37825 1 #0 QPSK 22.8 0.2 23 199.53 2000 PASS
Band38 15 37825 1 #Mid QPSK 22.54 0.2 22.74 187.93 2000 PASS
Band38 15 37825 1 #Max QPSK 23.09 0.2 23.29 213.3 2000 PASS
Band38 15 37825 36 #0 QPSK 22.19 0.2 22.39 173.38 2000 PASS
Band38 15 37825 36 #Mid QPSK 22.32 0.2 22.52 178.65 2000 PASS
Band38 15 37825 36 #Max QPSK 22.35 0.2 22.55 179.89 2000 PASS
Band38 15 37825 75 #0 QPSK 22.99 0.2 23.19 208.45 2000 PASS
Band38 15 37825 1 #0 16QAM 22.39 0.2 22.59 181.55 2000 PASS
Band38 15 37825 1 #Mid 16QAM 22.71 0.2 22.91 195.43 2000 PASS
Band38 15 37825 1 #Max 16QAM 22.65 0.2 22.85 192.75 2000 PASS
Band38 15 38000 1 #0 QPSK 23.13 0.2 23.33 215.28 2000 PASS
Band38 15 38000 1 #Mid QPSK 23.25 0.2 23.45 221.31 2000 PASS
Band38 15 38000 1 #Max QPSK 2317 0.2 23.37 217.27 2000 PASS
Band38 15 38000 36 #0 QPSK 22.42 0.2 22.62 182.81 2000 PASS
Band38 15 38000 36 #Mid QPSK 22.46 0.2 22.66 184.5 2000 PASS
Band38 15 38000 36 #Max QPSK 22.45 0.2 22.65 184.08 2000 PASS
Band38 15 38000 75 #0 QPSK 23.12 0.2 23.32 214.78 2000 PASS
Band38 15 38000 1 #0 16QAM 2213 0.2 22.33 171 2000 PASS
Band38 15 38000 1 #Mid 16QAM 23.25 0.2 23.45 221.31 2000 PASS
Band38 15 38000 1 #Max 16QAM 22.18 0.2 22.38 172.98 2000 PASS
Band38 15 38175 1 #0 QPSK 23.25 0.2 23.45 221.31 2000 PASS
Band38 15 38175 1 #Mid QPSK 23.39 0.2 23.59 228.56 2000 PASS
Band38 15 38175 1 #Max QPSK 23.24 0.2 23.44 220.8 2000 PASS
Band38 15 38175 36 #0 QPSK 22.48 0.2 22.68 185.35 2000 PASS
Band38 15 38175 36 #Mid QPSK 22.52 0.2 22.72 187.07 2000 PASS
Band38 15 38175 36 #Max QPSK 22.49 0.2 22.69 185.78 2000 PASS
Band38 15 38175 75 #0 QPSK 23.25 0.2 23.45 221.31 2000 PASS
Band38 15 38175 1 #0 16QAM 22.71 0.2 22.91 195.43 2000 PASS
Band38 15 38175 1 #Mid 16QAM 22.87 0.2 23.07 202.77 2000 PASS
Band38 15 38175 1 #Max 16QAM 22.69 0.2 22.89 194.54 2000 PASS
Band38 20 37850 1 #0 QPSK 23.01 0.2 23.21 209.41 2000 PASS
Band38 20 37850 1 #Mid QPSK 23.2 0.2 23.4 218.78 2000 PASS
Band38 20 37850 1 #Max QPSK 23.21 0.2 23.41 219.28 2000 PASS
Band38 20 37850 50 #0 QPSK 22.23 0.2 22.43 174.98 2000 PASS
Band38 20 37850 50 #Mid QPSK 22.37 0.2 22.57 180.72 2000 PASS
Band38 20 37850 50 #Max QPSK 22.32 0.2 22.52 178.65 2000 PASS
Band38 20 37850 100 #0 QPSK 23.02 0.2 23.22 209.89 2000 PASS
Band38 20 37850 1 #0 16QAM 22.24 0.2 22.44 175.39 2000 PASS
Band38 20 37850 1 #Mid 16QAM 22.47 0.2 22.67 184.93 2000 PASS
Band38 20 37850 1 #Max 16QAM 22.47 0.2 22.67 184.93 2000 PASS
Band38 20 38000 1 #0 QPSK 23.33 0.2 23.53 225.42 2000 PASS
Band38 20 38000 1 #Mid QPSK 23.34 0.2 23.54 225.94 2000 PASS
Band38 20 38000 1 #Max QPSK 23.34 0.2 23.54 225.94 2000 PASS
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Band38 20 38000 50 #0 QPSK 22.42 0.2 22.62 182.81 2000 PASS
Band38 20 38000 50 #Mid QPSK 22.47 0.2 22.67 184.93 2000 PASS
Band38 20 38000 50 #Max QPSK 22.41 0.2 22.61 182.39 2000 PASS
Band38 20 38000 100 #0 QPSK 23.37 0.2 23.57 227.51 2000 PASS
Band38 20 38000 1 #0 16QAM 22.28 0.2 22.48 177.01 2000 PASS
Band38 20 38000 1 #Mid 16QAM 22.3 0.2 225 177.83 2000 PASS
Band38 20 38000 1 #Max 16QAM 22.3 0.2 225 177.83 2000 PASS
Band38 20 38150 1 #0 QPSK 23.34 0.2 23.54 225.94 2000 PASS
Band38 20 38150 1 #Mid QPSK 23.39 0.2 23.59 228.56 2000 PASS
Band38 20 38150 1 #Max QPSK 23.29 0.2 23.49 223.36 2000 PASS
Band38 20 38150 50 #0 QPSK 22.49 0.2 22.69 185.78 2000 PASS
Band38 20 38150 50 #Mid QPSK 22.56 0.2 22.76 188.8 2000 PASS
Band38 20 38150 50 #Max QPSK 22.47 0.2 22.67 184.93 2000 PASS
Band38 20 38150 100 #0 QPSK 23.23 0.2 23.43 220.29 2000 PASS
Band38 20 38150 1 #0 16QAM 22.58 0.2 22.78 189.67 2000 PASS
Band38 20 38150 1 #Mid 16QAM 22.65 0.2 22.85 192.75 2000 PASS
Band38 20 38150 1 #Max 16QAM 22.56 0.2 22.76 188.8 2000 PASS

Note: EIRP = Power + Gain
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Frequency stability
Band Bandwidth UL RB RB Modulation | Result(Hz) | Result Low high Verdict
(MHz) Channel | Size | Position (ppm) Limit Limit
(ppm) (ppm)
Band38 20 37850 100 #0 QPSK -1.72 -0.001 -2.5 25 PASS
Band38 20 38000 100 #0 QPSK -1.72 -0.001 -2.5 25 PASS
Band38 20 38150 100 #0 QPSK -3.26 -0.001 -2.5 25 PASS
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Peak-to-Average Ratio

Band Bandwidth (MHz) | UL Channel | RB Size | RB Position | Modulation | Result (dB) | high Limit (dB) | Verdict
Band38 5 37775 1 #0 QPSK 8.22 13 PASS
Band38 5 37775 1 #0 16QAM 8.46 13 PASS
Band38 5 38000 1 #0 QPSK 8.04 13 PASS
Band38 5 38000 1 #0 16QAM 8.49 13 PASS
Band38 5 38225 1 #0 QPSK 8.12 13 PASS
Band38 5 38225 1 #0 16QAM 9.94 13 PASS
Band38 10 37800 1 #0 QPSK 11.13 13 PASS
Band38 10 37800 1 #0 16QAM 11.07 13 PASS
Band38 10 38000 1 #0 QPSK 8.65 13 PASS
Band38 10 38000 1 #0 16QAM 10.49 13 PASS
Band38 10 38200 1 #0 QPSK 7.77 13 PASS
Band38 10 38200 1 #0 16QAM 9.00 13 PASS
Band38 15 37825 1 #0 QPSK 9.26 13 PASS
Band38 15 37825 1 #0 16QAM 10.43 13 PASS
Band38 15 38000 1 #0 QPSK 12.02 13 PASS
Band38 15 38000 1 #0 16QAM 9.02 13 PASS
Band38 15 38175 1 #0 QPSK 8.31 13 PASS
Band38 15 38175 1 #0 16QAM 9.77 13 PASS
Band38 20 37850 1 #0 QPSK 10.34 13 PASS
Band38 20 37850 1 #0 16QAM 8.84 13 PASS
Band38 20 38000 1 #0 QPSK 8.29 13 PASS
Band38 20 38000 1 #0 16QAM 10.37 13 PASS
Band38 20 38150 1 #0 QPSK 8.17 13 PASS
Band38 20 38150 1 #0 16QAM 11.46 13 PASS
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ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

iXi RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO [

08:23:49 PM Aug 28, 2025

7 Center Freq: 2.572500000 GHz

Center Freq 2.572500000 GHz : :
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power Gaussian

20.58 dBm
36.83 % at 0dB

10.0% 4.86 dB
1.0% 7.08 dB
0.1% 8.22dB
0.01% 8.57 dB
0001% 868dB
0.0001% 8.69dB

Peak 10.32 dB
30.90 dBm

L1}
0.0001 A]OdB

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band38 QPSK BW=5MHz Channel=37775 RB Size=1 Position=#0

ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e s

08:23:52 PM Aug 28, 2025

L RE AC_| [ SENSEINT ALIGN AUTO |
Center Freq 2. Center Freq: 2.572500000 GHz
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power

20.35dBm
35.19 % at 0dB

10.0% 5.12dB
1.0% 7.53dB
0.1 % 8.46 dB
0.01 % 8.93dB
0.001% 9.00dB
0.0001% 9.01dB

Peak 17.86 dB
38.21 dBm

0,
0.0001 AOdB

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band38 16QAM BW=5MHz Channel=37775 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

iXi RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO [

08:23:59 PM Aug 28, 2025

) Center Freq: 2.585000000 GHz

Center Freq 2.595000000 GHz : :
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power Gaussian

20.85 dBm
36.95 % at 0dB

10.0% 4.84 dB
1.0% 7.11dB
0.1% 8.04 dB
0.01% 8.54 dB
0001% 857dB
0.0001% 8.58dB

Peak 9.45dB
30.30 dBm
0.0001 %

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band38 QPSK BW=5MHz Channel=38000 RB Size=1 Position=#0

[ e s

ww Keysight Spectrum Analyzer - Power Stat CCDF
| | SENSE:INT ALTGN AUTO |

08:24:02 PM Aug 28, 2025

X RL RFE [ 500
Center Freq: 2.595000000 GHz

0 AC |
Center Freq 2.595000000 GHz ;
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power Gaussian

20.51 dBm
34.55 % at 0dB

10.0% 5.11dB
1.0% 7.45dB
0.1 % 8.49dB
0.01 % 8.74 dB
0001% 8.78dB
0.0001% 8.78dB

Peak 8.98 dB
29.49 dBm

0.0001 %

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band38 16QAM BW=5MHz Channel=38000 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

RF [500 AC | SENSE:INT| ALTGN AUTO [

wRL

08:24:08 PM Aug 28, 2025

Center Freq: 2.617500000 GHz
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 2. 617500000 GHz

#|FGain:Low

Average Power Gaussian
0

21.01 dBm
38.20 % at 0dB

476 dB
6.91dB
8.12dB
8.26 dB
8.30dB
8.32dB

10.93 dB
31.94 dBm

10.0%
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

% STATUS

Band38 QPSK BW=5MHz Channel=38225 RB Size=1 Position=#0

[ e s

aw Keysight Spectrum Ana\yzer Power Stat CCDF

w RL RF Q SENSE:INT| ALTGN AUTO [

08:24:11 PM Aug 28, 2025

Center Freq: 2.617500000 GHz
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 2.617500000 GHz

#|IFGain:Low

Gaussian

Average Power

18.99 dBm
27.98 % at 0dB

5.89dB
8.45dB
9.94adB
001% 10.26dB
0.001% 10.29dB
0.0001 % 10.31 dB

Peak 17.04 dB
36.03 dBm

10.0%
1.0%
0.1 %

0.0001 %
Info BW 25.000 MHz

Radio Std: None

% STATUS

MSG

Band38 16QAM BW=5MHz Channel=38225 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

Xl RL RF o AcC | SENSE:INT| ALTGN AUTO [

08:24:20 PM Aug 28, 2025

Center Freq: 2.575000000 GHz
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 2.575000000 GHz :

#|FGain:Low

Average Power

17.28 dBm
19.69 % at 0dB

6.78 dB
9.64dB
11.13dB
001% 11.60dB
0.001% 11.74dB
0.0001 % 11.78 dB

Peak 2163 dB
38.91 dBm

10.0%
1.0%
0.1%

0.0001 %
Info BW 25.000 MHz

Radio Std: None

% STATUS

Band38 QPSK BW=10MHz Channel=37800 RB Size=1 Position=#0

ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e s

Xl RL RF SENSE:INT| ALTGN AUTO [

08:24:23 PM Aug 28, 2025

Center Freq: 2.575000000 GHz
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 2.

#|IFGain:Low

Average Power

17.32dBm
21.58 % at 0dB

6.40 dB
9.55dB
11.07 dB
001% 11.72dB
0.001% 11.85dB
0.0001 % 11.82 dB

Peak 14.44 dB
31.76 dBm

10.0%
1.0%
0.1 %

0.0001 %
Info BW 25.000 MHz

Radio Std: None

% STATUS

MSG

Band38 16QAM BW=10MHz Channel=37800 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF |i”£||ﬁl
iXi RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO [ 08:24:29 PM Aug 28, 2025
Center Freq 2.595000000 GHz Center Freq: 2.585000000 GHz Radic Std: None
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power

20.18 dBm
34.05 % at 0dB

10.0% 5.12dB
1.0% 7.53dB
0.1% 8.65dB
0.01% 8.98 dB
0001% 9.03dB
0.0001% 9.04dB

Peak 11.52 dB
31.70 dBm

L1}
0.0001 A]OdB

Info BW 25.000 MHz

MSG % STATUS

Band38 QPSK BW=10MHz Channel=38000 RB Size=1 Position=#0

ww Keysight Spectrum Analyzer - Power Stat CCDF |i”i||ﬁl
i RL RF [s00 AC | | SENSE:INT ALTGN AUTO | 08:24:32 PM Aug 28, 2025
Center Freq 2.595000000 GHz Center Freq: 2.595000000 GHz Radio Std: None
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

Average Power Gaussian

17.88 dBm
23.28 % at 0dB

10.0% 6.23dB

1.0% 9.21dB

0.1 % 10.49 dB
001% 11.13dB
0.001% 11.25dB
0.0001 % 11.290 dB

Peak 12.45dB
30.33 dBm

0.0001 %
Info BW 25.000 MHz

MSG % STATUS

Band38 16QAM BW=10MHz Channel=38000 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

Average Power Gaussian

21.26 dBm
40.83 % at 0dB

10.0% 449 dB
1.0% 6.63 dB
0.1% 7.77 dB
0.01% 8.08 dB
0001% 811dB
0.0001% 8.12dB

Peak 15.70 dB
36.96 dBm
0.0001 %

Info BW 25.000 MHz

X RL RF [500 AC | | [ SENSE:INT] ALIGN AUTO | 08:24:40 PM Aug 28, 2025
Center Freq 2.615000000 GHz Center Freq: 2.615000000 GHz Radic Std: None
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

MSG % STATUS

Band38 QPSK BW=10MHz Channel=38200 RB Size=1 Position=#0

[ e s

ww Keysight Spectrum Analyzer - Power Stat CCDF
| 50¢ | SENSE:INT ALTGN AUTO |

08:24:43 PM Aug 28, 2025

K R RF 0
Center Freq: 2.615000000 GHz

Q _AC |
Center Freq 2.615000000 GHz ;
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power

19.44 dBm
31.16 % at 0dB

10.0% 5.556dB
1.0% 7.99dB
0.1 % 9.00dB
0.01 % 9.29 dB
0001% 9.44dB
0.0001% 9.46dB

Peak 11.37dB
30.81 dBm

0,
0.0001 AOdB

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band38 16QAM BW=10MHz Channel=38200 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

Average Power , Gaussian

19.02 dBm
30.10 % at 0dB

10.0% 5.48 dB
1.0% 8.02dB
0.1% 9.26 dB
001% 10.42dB
0.001% 10.52dB
0.0001 % 10.54 dB

Peak 27.44 dB
46.46 dBm
0.0001 %

Info BW 25.000 MHz

w RL RF [500 AC | [ [ SENSE:INT] ALIGN AUTO | 08:24:52 PM Aug 28, 2025
Center Freq 2.577500000 GHz Center Freq: 2.577500000 GHz Radio Std: None
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

MSG % STATUS

Band38 QPSK BW=15MHz Channel=37825 RB Size=1 Position=#0

[ e s

aw Keysight Spectrum Ana\yzer Power Stat CCDF

Average Power Gaussian
0

18.00 dBm
25.83 % at 0dB

10.0% 6.00 dB
1.0% 8.95dB
0.1 % 10.43 dB
001% 10.85dB
0.001% 10.98dB
0.0001 % 10.99 dB

Peak 13.44 dB
31.44 dBm

0.0001 %

Info BW 25.000 MHz

w RL RF Q | [ SENSE:INT] ALIGN AUTO | 08:24:55 PM Aug 28, 2025
Center Freq 2. 577500000 GHz Center Freq: 2.577500000 GHz Radio Std: None
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG % STATUS

Band38 16QAM BW=15MHz Channel=37825 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

500 AC | SENSE:INT| ALTGN AUTO [

ot R L RE |

08:25:01 PM Aug 28, 2025

Center Freq: 2.585000000 GHz
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 2.595000000 GHz :

#|FGain:Low

Average Power Gaussian

16.32dBm
16.03 % at 0dB

7.12dB
10.55dB
12.02 dB
001% 12.65dB
0.001% 12.76 dB
0.0001 % 12.78 dB

Peak 16.75 dB
33.07 dBm

10.0%
1.0%
0.1%

0.0001 %
Info BW 25.000 MHz

Radio Std: None

% STATUS

Band38 QPSK BW=15MHz Channel=38000 RB Size=1 Position=#0

[ e s

ww Keysight Spectrum Analyzer - Power Stat CCDF

Xl RL RF | Q SENSE:INT| ALTGN AUTO [

08:25:04 PM Aug 28, 2025

Center Freq: 2.595000000 GHz
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Q AC |
Center Freq 2.595000000 GHz

#|IFGain:Low

Average Power

19.29 dBm
31.58 % at 0dB

5.60 dB
7.82dB
9.02adB
9.68 dB
9.76 dB
9.78 dB

11.60 dB
30.89 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

% STATUS

MSG

Band38 16QAM BW=15MHz Channel=38000 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

Average Power

20.56 dBm
38.26 % at 0dB

10.0% 469 dB
1.0% 7.07 dB
0.1% 8.31dB
0.01% 8.67 dB
0001% 872dB
0.0001% 8.73dB

Peak 23.89dB
44 .45 dBm
0.0001 %

Info BW 25.000 MHz

X RL RF 0 AC | | [ SENSE:INT] ALIGN AUTO | 08:25:10 PM Aug 28, 2025
Center Freq 2.612500000 GHz Center Freq: 2.612500000 GHz Radic Std: None
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

MSG % STATUS

Band38 QPSK BW=15MHz Channel=38175 RB Size=1 Position=#0

[ e s

ww Keysight Spectrum Analyzer - Power Stat CCDF

Average Power

19.11 dBm
30.08 % at 0dB

10.0% 5.72dB

1.0% 7.96 dB
0.1 % 9.77 dB
001% 10.14dB
0.001% 10.19dB
0.0001 % 10.21 dB

Peak 11.59 dB
30.70 dBm

0.0001 %
Info BW 25.000 MHz

X RL RF Q AC | [ SENSE:INT] ALIGN AUTO | 08:25:13 PM Aug 28, 2025
Center Freq 2.612500000 GHz Center Freq: 2.612500000 GHz Radio Std: None
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG % STATUS

Band38 16QAM BW=15MHz Channel=38175 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

RF [500 AC | SENSE:INT| ALTGN AUTO [

wRL

08:25:23 PM Aug 28, 2025

Center Freq: 2.580000000 GHz
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 2. 580000000 GHz

#|FGain:Low

Average Power

17.93 dBm
23.63 % at 0dB

6.21dB
8.96 dB
10.34 dB
001% 11.21dB
0.001% 11.63dB
0.0001 % 11.652dB

Peak 11.75dB
29.68 dBm

10.0%
1.0%
0.1%

L1}
0.0001 A]OdB

Info BW 25.000 MHz

Radio Std: None

% STATUS

Band38 QPSK BW=20MHz Channel=37850 RB Size=1 Position=#0

[ e s

aw Keysight Spectrum Ana\yzer Power Stat CCDF

w RL RF Q SENSE:INT| ALTGN AUTO [

08:25:26 PM Aug 28, 2025

Center Freq: 2.580000000 GHz
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 2.580000000 GHz

#|IFGain:Low

Gaussian

Average Power

19.90 dBm
33.81 % at 0dB

5.18 dB
7.75dB
8.84dB
9.36 dB
942 dB
9.44 dB

9.48dB
29.38 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0,
0.0001 AOdB

Info BW 25.000 MHz

Radio Std: None

% STATUS

MSG

Band38 16QAM BW=20MHz Channel=37850 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

RF [500 AC | SENSE:INT| ALTGN AUTO [

wRL

08:25:32 PM Aug 28, 2025

Center Freq: 2.585000000 GHz
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt

#Atten: 40 dB

Center Freq 2.595000000 GHz

#|FGain:Low

Average Power Gaussian
0

20.44 dBm
36.70 % at 0dB

494 dB
7.03dB
8.29dB
8.86 dB
8.92dB
8.93dB

9.50dB
29.94 dBm

10.0%
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

% STATUS

Band38 QPSK BW=20MHz Channel=38000 RB Size=1 Position=#0

[ e s

aw Keysight Spectrum Ana\yzer Power Stat CCDF
w RL RF [ |

)

SENSE:INT| ALTGN AUTO [

08:25:35 PM Aug 28, 2025

Center Freq: 2.595000000 GHz
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 2.595000000 GHz

#|IFGain:Low

Gaussian

Average Power

18.44 dBm
26.44 % at 0dB

6.03dB
8.62dB
10.37 dB
001% 10.75dB
0.001% 10.80dB
0.0001 % 10.81 dB

Peak 20.30 dB
38.74 dBm

10.0%
1.0%
0.1 %

0.0001 %
Info BW 25.000 MHz

Radio Std: None

% STATUS

MSG

Band38 16QAM BW=20MHz Channel=38000 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

RF [500 AC | SENSE:INT| ALTGN AUTO

ot R L

08:25:41 PM Aug 28, 2025

[
Center Freq: 2.610000000 GHz
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 2.610000000 GHz :

#|FGain:Low

Average Power Gaussian

20.99 dBm
39.94 % at 0dB

457 dB
6.64 dB
8.17dB
8.44 dB
8.48dB
8.49dB

8.80adB
29.88 dBm

10.0%
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

% STATUS

Band38 QPSK BW=20MHz Channel=38150 RB Size=1 Position=#0

[ e s

ww Keysight Spectrum Analyzer - Power Stat CCDF

Xl RL RF Q SENSE:INT| ALTGN AUTO

08:25:44 PM Aug 28, 2025

I
Center Freq: 2.610000000 GHz
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Q AC |
Center Freq 2.610000000 GHz

#|IFGain:Low

Average Power

16.76 dBm
18.78 % at 0dB

6.52 dB
10.15dB
11.46 dB
001% 11.98dB
0.001% 12.11dB
0.0001 % 12.14 dB

Peak 16.26 dB
33.02 dBm

10.0%
1.0%
0.1 %

0.0001 %
Info BW 25.000 MHz

Radio Std: None

% STATUS

MSG

Band38 16QAM BW=20MHz Channel=38150 RB Size=1 Position=#0
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Page 22 of 46

Occupied bandwidth
Band Bandwidth uL RB RB Modulation 99% OBW -26dB EBW Verdict
(MHz) Channel Size Position (MHz) (MHz)

Band38 5 37775 25 #0 QPSK 4.516 5.381 PASS
Band38 5 37775 25 #0 16QAM 4.500 5.343 PASS
Band38 5 38000 25 #0 QPSK 4.504 5.017 PASS
Band38 5 38000 25 #0 16QAM 4.510 5.441 PASS
Band38 5 38225 25 #0 QPSK 4.519 5.402 PASS
Band38 5 38225 25 #0 16QAM 4.519 5.364 PASS
Band38 10 37800 50 #0 QPSK 8.976 10.236 PASS
Band38 10 38000 50 #0 QPSK 8.977 10.341 PASS
Band38 10 38200 50 #0 QPSK 8.977 9.822 PASS
Band38 15 37825 75 #0 QPSK 13.454 15.893 PASS
Band38 15 38000 75 #0 QPSK 13.503 15.765 PASS
Band38 15 38175 75 #0 QPSK 13.461 15.503 PASS
Band38 20 37850 100 #0 QPSK 17.912 19.964 PASS
Band38 20 38000 100 #0 QPSK 17.915 19.964 PASS
Band38 20 38150 100 #0 QPSK 17.985 20.339 PASS
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ww Keysight Spectrum Analyzer - Occupied BW

[ e

RL AC |

RF | 500

| SENSE:INT ALTGN AUTO [

06:29:18 PM Aug 28, 2025

Center Freq: 2.572500000 GHz

Center Freq 2.572500000 GHz
Avg|Hold: 200/200

—p~ Trig: FreeRun

#IFGain:Low #Atten: 40 dB

Ref Offset 6.69 dB
Ref 40.00 dBm

#VBW 300 kHz

Total Power 28.5 dBm

Occupied Bandwidth

4.5003 MHz
10.025 kHz
5.343 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Radio Std: None

Radio Device: BTS

% STATUS

IMSG

Band38 16QAM BW=5MHz Channel=37775 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

[ e s

RL RF [500 ac | | SENSE:INT ALTGN AUTO [

06:29:27 PM Aug 28, 2025

Center Freq: 2.595000000 GHz
—p~ Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

Center Freq 2.595000000 GHz

#|IFGain:Low

Ref Offset6.7 dB
Ref 40.00 dBm

#VBW 300 kHz

Total Power 28.6 dBm

Occupied Bandwidth

4.5104 MHz
10.268 kHz
5.441 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Radio Std: None

Radio Device: BTS

% STATUS

IMSG

Band38 16QAM BW=5MHz Channel=38000 RB Size=25 Position=#0
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e Keysight Spectrum Analyzer - Occupied BW = =a =
RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO | 06:29:36 PM Aug 28, 2025
Center Freq 2.617500000 GHz Center Freq: 2.617500000 GHz Radio Std: None
—p~ Trig: FreeRun Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset6.71 dB
Ref 40.00 dBm

] [ I I A I R
i N N N N N
i A N /0 GV S WOV SOV I N

---l----l_--

#VBW 300 kHz

Occupied Bandwidth Total Power 28.6 dBm
4.5185 MHz

Transmit Freq Error 1.986 kHz % of OBW Power 99.00 %

x dB Bandwidth 5.364 MHz x dB -26.00 dB

I MSG % STATUS

Band38 16QAM BW=5MHz Channel=38225 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Occupied BW ===
RL RF |s00 ac | | SENSE:INT] ALTGN AUTO | 06:29:45 PM Aug 28, 2025
Center Freq 2.575000000 GHz Center Freq: 2.575000000 GHz Radio Std: None
—p~ Trig: Free Run Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.69 dB
Ref 40.00 dBm

#VBW 620 kHz

Occupied Bandwidth Total Power 28.9 dBm
8.9762 MHz

Transmit Freq Error 6.803 kHz % of OBW Power 99.00 %

x dB Bandwidth 10.24 MHz x dB -26.00 dB

I MSG % STATUS

Band38 QPSK BW=10MHz Channel=37800 RB Size=50 Position=#0
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ww Keysight Spectrum Analyzer - Occupied BW

[ e

RL AC |

RF | 500

| SENSE:INT ALTGN AUTO [

06:29:51 PM Aug 28, 2025

Center Freq: 2.585000000 GHz

Center Freq 2.595000000 GHz
Avg|Hold: 200/200

—p~ Trig: FreeRun

#IFGain:Low #Atten: 40 dB

Ref Offset6.7 B
Ref 40.00 dBm

#VBW 620 kHz

Total Power 29.5 dBm

Occupied Bandwidth

8.9767 MHz
12.071 kHz
10.34 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Radio Std: None

Radio Device: BTS

% STATUS

IMSG

Band38 QPSK BW=10MHz Channel=38000 RB Size=50 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

[ e s

RL RF [500 ac | | SENSE:INT ALTGN AUTO [

06:29:58 PM Aug 28, 2025

Center Freq: 2.615000000 GHz
—p~ Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

Center Freq 2.615000000 GHz

#|IFGain:Low

Ref Offset6.71 dB
Ref 40.00 dBm

#VBW 620 kHz

Total Power 29.3 dBm

Occupied Bandwidth
8.9768 MHz
351 Hz
9.822 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Radio Std: None

Radio Device: BTS

% STATUS

IMSG

Band38 QPSK BW=10MHz Channel=38200 RB Size=50 Position=#0
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e Keysight Spectrum Analyzer - Occupied BW = =a =
RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO | 06:30:07 PM Aug 28, 2025
Center Freq 2.577500000 GHz Center Freq: 2.577500000 GHz Radio Std: None
—p~ Trig: FreeRun Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.69 dB
Ref 40.00 dBm

] [ N I I I [N A R
i N I N I N
i A N SV WUV Y U Ot e\ I

I--- I

#VBW 910 kHz

Occupied Bandwidth Total Power 29.1 dBm
13.454 MHz

Transmit Freq Error 19.023 kHz % of OBW Power 99.00 %

x dB Bandwidth 15.89 MHz x dB -26.00 dB

I MSG % STATUS

Band38 QPSK BW=15MHz Channel=37825 RB Size=75 Position=#0

s Keysight Spectrum Analyzer - Occupled BW |i”i|-§‘.3-
RL RF [500 AC [ SENSE:INT ALIGN AUTO | 06:30:15 PM Aug 28, 2025
Center Freq 2. 595000000 GHz Center Freq: 2.595000000 GHz Radio Std: None

—p~ Trig: Free Run Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset6.7 dB
Ref 40.00 dBm

#VBW 910 kHz

Occupied Bandwidth Total Power 29.5 dBm
13.503 MHz

Transmit Freq Error 48.292 kHz % of OBW Power 99.00 %

x dB Bandwidth 15.77 MHz x dB -26.00 dB

I MSG % STATUS

Band38 QPSK BW=15MHz Channel=38000 RB Size=75 Position=#0
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e Keysight Spectrum Analyzer - Occupied BW = =a =
RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO | 06:30:21 PM Aug 28, 2025
Center Freq 2.612500000 GHz Center Freq: 2.612500000 GHz Radio Std: None
—p~ Trig: FreeRun Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset6.71 dB
Ref 40.00 dBm

#VBW 910 kHz

Occupied Bandwidth Total Power 29.3 dBm
13.461 MHz

Transmit Freq Error 55.371 kHz % of OBW Power 99.00 %

x dB Bandwidth 15.50 MHz x dB -26.00 dB

I MSG % STATUS

Band38 QPSK BW=15MHz Channel=38175 RB Size=75 Position=#0

e Keysight Spectrum Analyzer - Occupied BW ===
RL RF |s00 ac | | SENSE:INT] ALTGN AUTO | 06:30:31 PM Aug 28, 2025
Center Freq 2.580000000 GHz Center Freq: 2.580000000 GHz Radio Std: None
—p~ Trig: Free Run Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.69 dB
Ref 40.00 dBm

1 I I I I Y A
o I A N I N N NN I AN BN N
e N . O oo v IR I B
iy I NN NV N
e I 1 I I VO I N
v 1 Y N N . (TN I

et | L L M
e r ]

#VBW 1.2 MHz

Occupied Bandwidth Total Power 29.2 dBm
17.912 MHz

Transmit Freq Error 38.254 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.96 MHz x dB -26.00 dB

I MSG % STATUS

Band38 QPSK BW=20MHz Channel=37850 RB Size=100 Position=#0
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e Keysight Spectrum Analyzer - Occupied BW = =a =
RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO | 06:30:37 PM Aug 28, 2025
Center Freq 2.595000000 GHz Center Freq: 2.585000000 GHz Radio Std: None
—p~ Trig: FreeRun Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset6.7 B
Ref 40.00 dBm

#VBW 1.2 MHz

Occupied Bandwidth Total Power 29.6 dBm
17.915 MHz

Transmit Freq Error 25.027 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.96 MHz x dB -26.00 dB

I MSG % STATUS

Band38 QPSK BW=20MHz Channel=38000 RB Size=100 Position=#0

e Keysight Spectrum Analyzer - Occupied BW ===
RL RF |s00 ac | | SENSE:INT] ALTGN AUTO | 06:30:44 PM Aug 28, 2025
Center Freq 2.610000000 GHz Center Freq: 2.610000000 GHz Radio Std: None
—p~ Trig: Free Run Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset6.71 dB
Ref 40.00 dBm

......

#VBW 1.2 MHz

Occupied Bandwidth Total Power 29.4 dBm
17.985 MHz

Transmit Freq Error 44.417 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.34 MHz x dB -26.00 dB

I MSG % STATUS

Band38 QPSK BW=20MHz Channel=38150 RB Size=100 Position=#0
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e Keysight Spectrum Analyzer - Occupied BW = =a =
RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO | 06:29:15 PM Aug 28, 2025
Center Freq 2.572500000 GHz Center Freq: 2.572500000 GHz Radio Std: None
—p~ Trig: FreeRun Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.69 dB
Ref 40.00 dBm

] [ I I A I R

i N N N N N

i A N N S UU D  SUS S v A R
Y I I A N N I

#VBW 300 kHz

Occupied Bandwidth Total Power 29.2 dBm
4.5156 MHz

Transmit Freq Error 1.170 kHz % of OBW Power 99.00 %

x dB Bandwidth 5.381 MHz x dB -26.00 dB

I MSG % STATUS

Band38 QPSK BW=5MHz Channel=37775 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Occupied BW ===
RL RF |s00 ac | | SENSE:INT] ALTGN AUTO | 06:29:24 PM Aug 28, 2025
Center Freq 2.595000000 GHz Center Freq: 2.595000000 GHz Radio Std: None
—p~ Trig: Free Run Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset6.7 dB
Ref 40.00 dBm

#VBW 300 kHz

Occupied Bandwidth Total Power 29.7 dBm
4.5037 MHz

Transmit Freq Error 14.060 kHz % of OBW Power 99.00 %

x dB Bandwidth 5.017 MHz x dB -26.00 dB

I MSG % STATUS

Band38 QPSK BW=5MHz Channel=38000 RB Size=25 Position=#0
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e Keysight Spectrum Analyzer - Occupied BW = =a =
RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO | 06:29:33 PM Aug 28, 2025
Center Freq 2.617500000 GHz Center Freq: 2.617500000 GHz Radio Std: None
—p~ Trig: FreeRun Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset6.71 dB
Ref 40.00 dBm

#VBW 300 kHz

Occupied Bandwidth Total Power 29.6 dBm

4.5189 MHz

Transmit Freq Error 11.526 kHz % of OBW Power 99.00 %
x dB Bandwidth 5.402 MHz x dB -26.00 dB

I MSG % STATUS

Band38 QPSK BW=5MHz Channel=38225 RB Size=25 Position=#0
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Band edge
Band Bandwidth UL RB RB Modulation Spur Freq Spur Level Limit Verdict
(MHz) Channel Size Position (MHz) (dBm) (dBm)

Band38 5 37775 25 #0 QPSK 2562.33 -34.26 -25 PASS
Band38 5 37775 25 #0 16QAM 2563.73 -34.80 -25 PASS
Band38 5 38225 25 #0 QPSK 2626.25 -34.44 -25 PASS
Band38 5 38225 25 #0 16QAM 2626.25 -35.17 -25 PASS
Band38 10 37800 50 #0 QPSK 2559.78 -37.00 -25 PASS
Band38 10 38200 50 #0 QPSK 2630.11 -36.11 -25 PASS
Band38 15 37825 75 #0 QPSK 2568.81 -23.16 -10 PASS
Band38 15 38175 75 #0 QPSK 2635.44 -35.68 -25 PASS
Band38 20 37850 100 #0 QPSK 2549.07 -41.56 -25 PASS
Band38 20 38150 100 #0 QPSK 2640.10 -38.20 -25 PASS
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s Keysight Spectrum Analyzer - Spurious Emissions |i”£|-§‘.3-
l’] RL RF 500  AC SENSE:INT] ALIGN AUTO 06:31:01 PMAug 28, 2025

Center Freq: 2.610000000 GHz Radic Std: None
—p~ Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.69 dB
Ref 30.00 dBm

Spur | Range | Start Freq | StopFreq |RBW | Frequency |Amp||tude
C 2 5‘34[] I.JHL 1.0 C g

2274 dBm | |1274dB
2451dBm | [1451dB
5518dBm | | 4448dB

MSG % STATUS

Band38 16QAM BW=5MHz Channel=37775 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Spurious Emissions |i”i||ﬁl
l’l RL RF 500 AC SENSE:INT| ALIGN AUTO 06:31:14 PMAug 28, 2025
Center Freq: 2.610000000 GHz Radio Std: None
—p~ Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Spur | Range | Start Freq | Stop Freq | RBW | Frequency | Amplitude | | ALimit

5225 !

-2371dBm | 43718 |

. 621053333 GHz|-2054dBm | 10548 |

4 - 6 Gtz|-3268dBm | [19680B |
5 |5 [26260GHz [26300GHz |1.0 7|2626246667 GHz|-3517dBm | [-10.17dB

MSG % STATUS

Band38 16QAM BW=5MHz Channel=38225 RB Size=25 Position=#0
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s Keysight Spectrum Analyzer - Spurious Emissions |i”£"ﬁl
Xl RL RF 500 AC SENSE:INT] ALIGN AUTO 06:31:25 PM Aug 28, 2025
Center Freq: 2.610000000 GHz Radic Std: None
—p~ Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.69 dB
Ref 30.00 dBm

Spur |Range | StartFreq | StopFreq |RBW | Frequency |Amp||tude | | aLimit
1 [25575GHz [2.5600 GHz [1.000 M| 000GHz| 37.00dBm | |4200d8 |
3046dBm | 47468 |
- ; GHz| 2383dBm | (138348 0 |
2569895000 GHz|-2542dBm | 15428 |
2000 ktz [2577395833 GHz |5473dBm | 445348

MSG % STATUS

Band38 QPSK BW=10MHz Channel=37800 RB Size=50 Position=#0

s Keysight Spectrum Analyzer - Spurious Emissions |i”i||ﬁl
l’l RL RF 500 AC SENSE:INT| ALIGN AUTO 06:31:33 PMAug 28, 2025
Center Freq: 2.610000000 GHz Radio Std: None
—p~ Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Spur | Range | Start Freq | Stop Freq |RBW | Frequency | Amplitude | | ALimit
-- 2000kHz [2617458333 GHz [5950dBm [ 440408 |
- 2620025000 GHz|-2346dBm | 43468 |
- 2621046667 GHz |24 14dBm | 41408 |
4 2-6300 GHz ! Gliz|2648dBm | | 15488 |
2.6325 Gz |10 Ghz| 36 110Bm | fi1gs

MSG % STATUS

Band38 QPSK BW=10MHz Channel=38200 RB Size=50 Position=#0
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s Keysight Spectrum Analyzer - Spurious Emissions |i”£"ﬁl
w RL RF 500 AC SENSE:INT] ALIGN AUTO 06:31:44 PM Aug 28, 2025
Center Freq: 2.610000000 GHz Radic Std: None
—p~ Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.69 dB
Ref 30.00 dBm

Spur | Range | Start Freq | Stop Freq | RBW | Frequency |Amp||tude | | aLimit

- 25550 GHz _|1.000MHz |2 554768750 GHe |-38.38dbm | 133808

MSG % STATUS

Band38 QPSK BW=15MHz Channel=37825 RB Size=75 Position=#0

s Keysight Spectrum Analyzer - Spurious Emissions |i”i||ﬁl
l’l RL RF 500 AC SENSE:INT| ALIGN AUTO 06:31:51 PMAug 28, 2025
Center Freq: 2.610000000 GHz Radio Std: None
—p~ Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Spur | Range | Start Freq | Stop Freq | RBW | Frequency | Amplitude | | ALimit
-- 6 5682dBm [ |44328 |
- 6 Gz|-2538dBm | [-1538dB |
6 GHz|-2230dBm | [-1230d8 |
4 - GHiz| 2086dBm | 1686 |
5 5 26350 GHz 126388 GHz _[1.000 MHz|2635443750 GHz| 3568 dBm | 10688 |

MSG % STATUS

Band38 QPSK BW=15MHz Channel=38175 RB Size=75 Position=#0
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s Keysight Spectrum Analyzer - Spurious Emissions |i”£"ﬁl
w RL RF 500 AC SENSE:INT] ALIGN AUTO 06:32:02 PM Aug 28, 2025
Center Freq: 2.610000000 GHz Radic Std: None
—p~ Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.69 dB 2.5491 GHz
Ref 30.00 dBm

Spur |Range | StartFreq | StopFreq |RBW | Frequency | Amplitude | | A Limit

2.55[10:3Hz GHz |-41 55dBm | |-16.56dB

- 2u_u7 dB

MSG % STATUS

Band38 QPSK BW=20MHz Channel=37850 RB Size=100 Position=#0

s Keysight Spectrum Analyzer - Spurious Emissions |i”i||ﬁl
l’l RL RF 500 AC SENSE:INT| ALIGN AUTO 06:32:10 PMAug 28, 2025
Center Freq: 2.610000000 GHz Radio Std: None
—p~ Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Spur | Range | Start Freq | Stop Freq | RBW | Frequency | Amplitude | | ALimit
-- 2600708333 CHz[5654dBm | |4435B |
2 [2620006Hz [26210GHz | 2620071667 GHz |-28.13dBm | |-1843B |
3 [26210GHz [26250GHz | 2621240000 GHz | 27.79dBm | 477908 |
4 4 [26250GHz |26400GHz | 2636275000 GHz|-3176dBm | 187698 |
2’34“1f-"-"-1“”‘aH4 3820dBm | 132048

MSG % STATUS

Band38 QPSK BW=20MHz Channel=38150 RB Size=100 Position=#0




Report No.:

SSP25070404-5E

Page 36 of 46

s Keysight Spectrum Analyzer - Spurious Emissions
RF

500 AC

000000 GHz

IFGain:Low

Ref Offset 6.69 dB
Ref 30.00 dBm

pur | Range | StartFreq | Stop Freq
1 25600GHz (25640 GHz |1.0

.5640 GHz  |2.5650 GHz

[RBW

=R
06:30:56 PM Aug 28, 2025

SENSE:INT] ALIGN AUTO
Radio Std: None

Center Freq: 2.610000000 GHz
—p~ Trig: FreeRun Avg|Hold: 100/100

#Atten: 40 dB Radio Device: BTS

| Frequency

2122dBm | [11.22dB
2393dBm | 13938 |
6113dBm | [4389aB |

% STATUS

Band38 QPSK BW

=5MHz Channel=37775 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Spurious Emissions

500 AC

RF

AC

000000 GHz

IFGain:L

Spur |Range | StartFreq | Stop Freq
10
2 |2 [26200GHz 26210 GHz

[RBW

4 |4 [26250GHz |26260 GHz
0

=R
06:31:09 PM Aug 28, 2025

SENSE:INT| ALIGN AUTO
Radio Std: None

Center Freq: 2.610000000 GHz
—p~ Trig: Free Run Avg|Hold: 100/100

#Atten: 40 dB Radio Device: BTS

oW

| Frequency | Amplitude | | ALimit
00kHz |2618666667 CHz|6.286dBm | |4371B |
2620006667 GHz |-2388dBm | |-1388B |
2621026667 GHz |-21.52dBm | |-152d8 |
2625221667 GHz|-3204dBm | 190498 |
3444dBm | 19438

2626246667 GHz dB

MSG

% STATUS

Band38 QPSK B

W=5MHz Channel=38225 RB Size=25 Position=#0
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Out-of-band emissions

Band Bandwidth UL RB RB Modulation Spur Freq Spur Level Limit Verdict
(MHz) Channel Size Position (MHz) (dBm) (dBm)
Band38 5 37775 25 #0 QPSK 25312.34 -35.32 -25 PASS
Band38 5 37775 25 #0 16QAM 25931.35 -35.56 -25 PASS
Band38 5 38000 25 #0 QPSK 25279.83 -35.57 -25 PASS
Band38 5 38000 25 #0 16QAM 25344.85 -34.18 -25 PASS
Band38 5 38225 25 #0 QPSK 26367.40 -34.69 -25 PASS
Band38 5 38225 25 #0 16QAM 25827.44 -36.10 -25 PASS
Band38 10 37800 50 #0 QPSK 25797.48 -35.59 -25 PASS
Band38 10 38000 50 #0 QPSK 26299.83 -35.54 -25 PASS
Band38 10 38200 50 #0 QPSK 26277.51 -35.58 -25 PASS
Band38 15 37825 75 #0 QPSK 26331.06 -35.85 -25 PASS
Band38 15 38000 75 #0 QPSK 25045.23 -35.38 -25 PASS
Band38 15 38175 75 #0 QPSK 25360.15 -35.36 -25 PASS
Band38 20 37850 100 #0 QPSK 25404.78 -34.79 -25 PASS
Band38 20 38000 100 #0 QPSK 24933.66 -35.26 -25 PASS
Band38 20 38150 100 #0 QPSK 25427.09 -35.06 -25 PASS
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Amplitude (dBm)

Start9 kHz Stop 26500.000 MHz

Range SpurFreq Spur Level
(MHz) (dBm)
0.009 50.42
0.15522375 -48.27
899.896 55.44
25931.35 -35.56

Band38 16QAM BW=5MHz Channel=37775 RB Size=25 Position=#0

Amplitude (dBm)

Start9 kHz Stop 26500.000 MHz

Range SpurFreq Spur Level
(MHz) (dBm)
0.00985305 50.22
0.15223875 53.02
34268 54.99
25344 85 3418

Band38 16QAM BW=5MHz Channel=38000 RB Size=25 Positio
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Amplitude (dBm)

Amplitude (dBm)

5070404-5E

Page 40 of 46

Start9 kHz

Range

SpurFreq
(MHz)
0.0119751
0.1514925
56.384
25827 4375

Spur Level

(dBm)
5111
52.11
54.59
-36.1

Band38 16QAM BW=5MHz Channel=38225 RB Size=25 Position=#0

Stop 26500.000 MHz

Start9 kHz

Range

SpurFreq
(MHz)
0.00968385
0.15
453.987
25797475

Spur Level
(dBm)
-49.73
5135
55.93
-35.59

Band38 QPSK BW=10MHz Channel=37800 RB Size=50 Positio

Stop 26500.000 MHz
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Amplitude (dBm)

Start9 kHz Stop 26500.000 MHz

Range SpurFreq Spur Level
(MHz) (dBm)
0.011604975 -49.07
0.15 51.94
881.29625 55.83
26299.825 35.54

Band38 QPSK BW=10MHz Channel=38000 RB Size=50 Position=#0

Amplitude (dBm)

Start9 kHz Stop 26500.000 MHz

Range SpurFreq Spur Level
(MHz) (dBm)
0.010004625 -48.23
0.15 5153
534255 -56.36
262775125 -35.58

Band38 QPSK BW=10MHz Channel=38200 RB Size=50 Positio
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Amplitude (dBm)

Start9 kHz Stop 26500.000 MHz

Range SpurFreq Spur Level
(MHz) (dBm)
0.0098178 -49.56
0.15 -50.66
871.20825 56.39
26331.0625 -35.85

Band38 QPSK BW=15MHz Channel=37825 RB Size=75 Position=#0

Amplitude (dBm)

Start9 kHz Stop 26500.000 MHz

Range SpurFreq Spur Level
(MHz) (dBm)
0.01006455 -49.31
0.1514925 -50.84
949.1235 55.97
25045225 -35.38

Band38 QPSK BW=15MHz Channel=38 RB Size=75 Positio
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Amplitude (dBm)

Start9 kHz Stop 26500.000 MHz

Range SpurFreq Spur Level
(MHz) (dBm)
0.011111475 -48.91
0.1544775 51.8
853.40875 -55.98
25360.15 -35.36

Band38 QPSK BW=15MHz Channel=38175 RB Size=75 Position=#0

Amplitude (dBm)

Start9 kHz Stop 26500.000 MHz

Range SpurFreq Spur Level
(MHz) (dBm)
0.009426525 50.36
0.15373125 -52.09
579.893 -56.22
25404 775 3479

Hz Channel=
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Amplitude (dBm)

Start9 kHz Stop 26500.000 MHz

Range SpurFreq Spur Level
(MHz) (dBm)
0.009581625 -46.52
0.164925 52.14
889.5655 56.18
24933 6625 35.26

Band38 QPSK BW=20MHz Channel=38000 RB Size=100 Position=#0

Amplitude (dBm)

Start9 kHz Stop 26500.000 MHz

Range SpurFreq Spur Level
(MHz) (dBm)
0.0092538 -49.28
0.152985 5123
740331 56.51
25427 0875 -35.06

Hz Channel=
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Amplitude (dBm)

Amplitude (dBm)

Page 45 of 46

Start9 kHz

Range

SpurFreq
(MHz)
0.00913395
0.1514925
769.043
253123375

Spur Level
(dBm)
-48.37
51.58
55.9
35.32

38 QPSK BW=5MHz Channel=37775 RB Size=25 Position=#0

Stop 26500.000 MHz

Start9 kHz

Range

SpurFreq
(MHz)
0.009518175
0.15373125
33.37075
25279.825

Spur Level
(dBm)
-50.95
51.19
5412
-35.57

Hz Channel=38000 RB Size=25 Position=#0

Stop 26500.000 MHz




Report No.: SSP25070404-5E Page 46 of 46

Start9 kHz

Range Start Stop SpurFreq Limnit
(MHz) (MHz) (kHz) (MHz) (dBm)

0.00% 0.15 0.009
0.15 30 015
30 1000 100 61
1000 26500 1000

Band38 QPSK BW=5MHz Channel=38225 RB Size=25 Position=#0




